



Test Results Report

1. Name of CRRC Licensed Seller/OM: Microteja, S.A. DE C.V.	2. Contact Name: Maximo Salas																																
3. Company Address: Padua # 107 Fracc. Gonzalitos Monterrey, N.L. C.P. 64020	4. Contact Address (if different from #3):																																
5. E-mail Address: maxsalas@prodigy.net.mx	6. Phone Voice: (011-52) 8184788016 & 17																																
7. CRRC License Seller/OM ID:	8. Phone FAX: (011-52) 8183473734																																
9. Product Name and Description: Microteja^R No. 226015	10. Product Identification Code:																																
11. Laboratory ID: MTi	12. Lab Report ID: EX21C3A																																
13. Tested Radiative Properties (3 decimal places): <table style="width:100%; border-collapse: collapse;"> <tr> <td style="width:50%; vertical-align: top;"> Batch A – MFR. Batch #: Nov/02 <table style="width:100%; border-collapse: collapse;"> <tr> <td></td> <td style="text-align: center;">Solar Reflectance</td> <td style="text-align: center;">Thermal Emittance</td> </tr> <tr> <td>Panel 1:</td> <td style="text-align: center;">89.4%</td> <td style="text-align: center;">.92</td> </tr> <tr> <td>Panel 2:</td> <td style="text-align: center;">87.6%</td> <td style="text-align: center;">.92</td> </tr> <tr> <td>Panel 3:</td> <td style="text-align: center;">89.1%</td> <td style="text-align: center;">.92</td> </tr> <tr> <td>Average Batch Result (3 decimal places):</td> <td style="text-align: center;">88.7%</td> <td style="text-align: center;">.92</td> </tr> </table> </td> <td style="width:50%; vertical-align: top;"> Batch B – MFR. Batch #: March/02 <table style="width:100%; border-collapse: collapse;"> <tr> <td></td> <td style="text-align: center;">Solar Reflectance</td> <td style="text-align: center;">Thermal Emittance</td> </tr> <tr> <td>Panel 1:</td> <td style="text-align: center;">88.2%</td> <td style="text-align: center;">.92</td> </tr> <tr> <td>Panel 2:</td> <td style="text-align: center;">87.2%</td> <td style="text-align: center;">.91</td> </tr> <tr> <td>Panel 3:</td> <td style="text-align: center;">88.0%</td> <td style="text-align: center;">.91</td> </tr> <tr> <td>Average Batch Result (3 decimal places):</td> <td style="text-align: center;">87.8%</td> <td style="text-align: center;">.913</td> </tr> </table> </td> </tr> </table>		Batch A – MFR. Batch #: Nov/02 <table style="width:100%; border-collapse: collapse;"> <tr> <td></td> <td style="text-align: center;">Solar Reflectance</td> <td style="text-align: center;">Thermal Emittance</td> </tr> <tr> <td>Panel 1:</td> <td style="text-align: center;">89.4%</td> <td style="text-align: center;">.92</td> </tr> <tr> <td>Panel 2:</td> <td style="text-align: center;">87.6%</td> <td style="text-align: center;">.92</td> </tr> <tr> <td>Panel 3:</td> <td style="text-align: center;">89.1%</td> <td style="text-align: center;">.92</td> </tr> <tr> <td>Average Batch Result (3 decimal places):</td> <td style="text-align: center;">88.7%</td> <td style="text-align: center;">.92</td> </tr> </table>		Solar Reflectance	Thermal Emittance	Panel 1:	89.4%	.92	Panel 2:	87.6%	.92	Panel 3:	89.1%	.92	Average Batch Result (3 decimal places):	88.7%	.92	Batch B – MFR. Batch #: March/02 <table style="width:100%; border-collapse: collapse;"> <tr> <td></td> <td style="text-align: center;">Solar Reflectance</td> <td style="text-align: center;">Thermal Emittance</td> </tr> <tr> <td>Panel 1:</td> <td style="text-align: center;">88.2%</td> <td style="text-align: center;">.92</td> </tr> <tr> <td>Panel 2:</td> <td style="text-align: center;">87.2%</td> <td style="text-align: center;">.91</td> </tr> <tr> <td>Panel 3:</td> <td style="text-align: center;">88.0%</td> <td style="text-align: center;">.91</td> </tr> <tr> <td>Average Batch Result (3 decimal places):</td> <td style="text-align: center;">87.8%</td> <td style="text-align: center;">.913</td> </tr> </table>		Solar Reflectance	Thermal Emittance	Panel 1:	88.2%	.92	Panel 2:	87.2%	.91	Panel 3:	88.0%	.91	Average Batch Result (3 decimal places):	87.8%	.913
Batch A – MFR. Batch #: Nov/02 <table style="width:100%; border-collapse: collapse;"> <tr> <td></td> <td style="text-align: center;">Solar Reflectance</td> <td style="text-align: center;">Thermal Emittance</td> </tr> <tr> <td>Panel 1:</td> <td style="text-align: center;">89.4%</td> <td style="text-align: center;">.92</td> </tr> <tr> <td>Panel 2:</td> <td style="text-align: center;">87.6%</td> <td style="text-align: center;">.92</td> </tr> <tr> <td>Panel 3:</td> <td style="text-align: center;">89.1%</td> <td style="text-align: center;">.92</td> </tr> <tr> <td>Average Batch Result (3 decimal places):</td> <td style="text-align: center;">88.7%</td> <td style="text-align: center;">.92</td> </tr> </table>		Solar Reflectance	Thermal Emittance	Panel 1:	89.4%	.92	Panel 2:	87.6%	.92	Panel 3:	89.1%	.92	Average Batch Result (3 decimal places):	88.7%	.92	Batch B – MFR. Batch #: March/02 <table style="width:100%; border-collapse: collapse;"> <tr> <td></td> <td style="text-align: center;">Solar Reflectance</td> <td style="text-align: center;">Thermal Emittance</td> </tr> <tr> <td>Panel 1:</td> <td style="text-align: center;">88.2%</td> <td style="text-align: center;">.92</td> </tr> <tr> <td>Panel 2:</td> <td style="text-align: center;">87.2%</td> <td style="text-align: center;">.91</td> </tr> <tr> <td>Panel 3:</td> <td style="text-align: center;">88.0%</td> <td style="text-align: center;">.91</td> </tr> <tr> <td>Average Batch Result (3 decimal places):</td> <td style="text-align: center;">87.8%</td> <td style="text-align: center;">.913</td> </tr> </table>		Solar Reflectance	Thermal Emittance	Panel 1:	88.2%	.92	Panel 2:	87.2%	.91	Panel 3:	88.0%	.91	Average Batch Result (3 decimal places):	87.8%	.913		
	Solar Reflectance	Thermal Emittance																															
Panel 1:	89.4%	.92																															
Panel 2:	87.6%	.92																															
Panel 3:	89.1%	.92																															
Average Batch Result (3 decimal places):	88.7%	.92																															
	Solar Reflectance	Thermal Emittance																															
Panel 1:	88.2%	.92																															
Panel 2:	87.2%	.91																															
Panel 3:	88.0%	.91																															
Average Batch Result (3 decimal places):	87.8%	.913																															
Average for all tests (2 decimal places): Solar Reflectance: 88.3% Thermal Emittance: .92																																	
15. Tests conducted: <input type="checkbox"/> E903 Test Date: _____ <input type="checkbox"/> E408 Test Date: _____ <input checked="" type="checkbox"/> C1371 Test Date: <u>4-3-03</u> <input checked="" type="checkbox"/> C1549 Test Date: <u>4-3-03</u> Other Test Name: _____	16. I hereby attest that the test values reported are true and accurate. <div style="text-align: center;"> _____ Responsible Person's Signature </div> <div style="text-align: right; margin-top: 10px;"> <u>04-09-03</u> Date </div>																																

PLEASE NOTE: BOXES 1-11 TO BE FILLED OUT BY LICENSED SELLER/OM PRIOR TO SENDING TO LAB.